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Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result |
M1 1 1850169 GHz 28,42 dBm M1 1 1850196 GHz 23.63 dBm
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M1 1 1909789 GHz 28.53 dem M1 1 1.909789 GHz 23.83 dBm
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SPORTON LAB.

FCC RF Test Report Report No. : FG870301A

Conducted Spurious Emission

GSM850 (GSM) GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.00 d&m

Spectrum

Ref Level 24.00 d&m

Mode Auto Sweep

Offset 14.00 dB

Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10 SGL Count 10/10
(@1 1ax (@1 1ax
20 dbifpl Jhark I 20 dbifpl Jhark I
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
10 10
od od
T0US_LINE_ABS_ US_LINE_ABS_
-30 di -30 di
50 d 50 d
-60 d -60 d
70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequenc | PoweraAbs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 260.76712 M -37.62 dém -24.82 de 30.000 MHz 820,000 MHz 1.000 MHz 261.16192 MHz -38.40 dém -25,40 de
855,000 MHz 1.000 GHz 1.000 MHz 874.45652 MHz -37.52 dém -24,52 de 855,000 MHz 1.000 GHz 1.000 MHz 919.09420 MHz -36.94 dém
1.000 GHz 3.000 GHz 1.000 MHz 164829 GHz -33.20 dém -20.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,44844 GHz -37.00 dém
3.000 GHz 7.000 GHz2 1.000 MHz 6.79228 GHz -32.51 dem -19.51 d8 3.000 GHz 7.000 GHz2 1.000 MHz 6.57730 GHz
7.000 GHz 5.000 GHz 1.000 MHz 8.25022 GHz -35.30 dém -22.30 dB 7.000 GHz 5.000 GHz 1.000 MHz 7.52706 GHz
w w
- L | J

Date: 6.JUL 2018 11:36:49 Date: 6.JUL 2018 13:33:50

Middle Channel Middle Channel

Spectrum

Spectrum

Mode Auto Sweep

Ref Level 24.00 d8m  Offset 14.00 d&

Ref Level 24.00 d8m  Offset 14.00 dB Mode Auto Sweep

SGL Count 10/10 SGL Count 10/10

CER CER

20 dbifpl Jhark S 20 dbifpl Jhark S
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS

10

od od

US_LINE_ABS_

LINE_ABS_

50 d 50 d
60 d 60 d
-70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequenc | PoweraAbs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 798.48326 MHz -38.20 dém -25.29 dB 30.000 MHz 820,000 MHz 1.000 MHz 112.31634 MHz -37.57 dém -24.97 de
855,000 MHz 1.000 GHz 1.000 MHz 983.58696 MHz -37.19 dém -24,19 d8 855,000 MHz 1.000 GHz 1.000 MHz 998.65942 MHz -37.20 dém
1.000 GHz 3.000 GHz 1.000 MHz 1.67304 GHz -33.37 dém -20.37 d8 1.000 GHz 3.000 GHz 1.000 MHz 2,56018 GHz -37.63 dém
3.000 GHz 7.000 GHz 1.000 MHz 5.85089 GHz -33.04 dém -20.04 dé. 3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -33.28 dém
7.000 GHz 5.000 GHz 1.000 MHz 7.07087 GHz -35.49 dém -22.49 dB 7.000 GHz 5.000 GHz 1.000 MHz 7.43782 GHz -35.20 dém
w w
- L )i J

Date: 6.JUL 2018 11:38:16 Date: 6.JUL 2018 133510

Highest Channel Highest Channel

Spectrum

Spectrum
Mode Auto Sweep

Ref Level 24.00 d8m  Offset 14.00 d&
SGL Count 10/10
@1 Max

20 dbiPiJhack
Line _$PURIOUS_} INE

Ref Level 24.00 d8m  Offset 14.00 d& Mode Auto Sweep
SGL Count 10/10
@1 Max

20 dbiPiJhack

Line _$PURIOUS_} INE

ABS PABS ABS PABS

LINE_ABS_

_LINE_ABS_

50 d 50 d
-60 d -60 d
-70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc | powerabs | ALimit | Rangelow | RangeUp | RBW | Frequenc | Ppowerabs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 745.13203 MHz -37.53 dém -24.53 de 30.000 MHz 820,000 MHz 1.000 MHz 586.86007 MHz -38.36 dém
855,000 MHz 1.000 GHz 1.000 MHz 952.35507 MHz -37.00 dém -24,00 de 855,000 MHz 1.000 GHz 1.000 MHz 892.86232 MHz -36.77 dém
1.000 GHz 3.000 GHz 1.000 MHz 1.69804 GHz -31.82 dém -18.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,99138 GHz -37.83 dém
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -32.57 dem -19.57 de 3.000 GHz 7.000 GHz 1.000 MHz 6.66329 GHz -32.76 dém
7,000 GHz 9.000 GHz 1.000 MHz 7.87127 GHz -34.49 dém -21.49 dB 7,000 GHz 9.000 GHz 1.000 MHz 8.18223 GHz -35.61 dém
¥ ¥
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SPORTON LAB.

FCC RF Test Report

Report No. : FG870301A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 dm  Offset 14.50 d& Mode Auto Sweep

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 d& Mode Auto Sweep

Date: 6.JUL. 2018 11:31:40

SGL Count 10/10

@1 Max @1 Max

20 gL qheck PARS 20 gL qheck PARS

Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_} INE_ABS PABS

10 10

od od

-10 d -10 d

| SPURIOUS_LINE_ABS. | SPURIOUS_LINE_ABS_

-20 + -20

a0d -30d

50 d -50 d

-60 d -60 d

70d 70d

Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency |___PowerAbs | ALimit | Rangelow | RangeUp | RBW | Frequenc |___PowerAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 677.39380 MI -37.44 dBm -24.44 d8 30.000 MHz 1.000 GHz 1.000 MHz 844.,15042 MHz -37.03 dem -24.03 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.58635 G -37.37 dm -24.37 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.59853 GHz -38.37 dBm -25,37 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.88833 Gl -36.49 dem -23.49 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.96101 GHz -36.72 dem -23.72 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.66379 GHz -31.71 dem 3.000 GHz 7.000 GHz 1,000 MHz 6.85827 GHz -32,92 dem -19.92 d8
7.000 GHz 13.600 GHz 1.000 MHz 11.37289 GHz -35.24 dem 7.000 GHz 13.600 GHz 1.000 MHz 13.34804 GHz -34.17 dem -21.17 d8
13.600 GHz 19.100 GHz 1.000 MHz 15.84089 GHz -32.23 dBm -19.23 d8 13.600 GHz 19.100 GHz 1.000 MHz 17.80072 GHz -30.93 dBm -17.93 d8
i i
L | J [ -

Date: 6.JUL 2018 13:39.04

Middle Channel

Middle Channel

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

@1 Max

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB Mode Auto Sweep

@1 Max

20 dbifil qheck pARS 20 dbifil qheck pARS
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PABS

10 10

0d 0 d

-10d -10d

| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_

20 20

Date: 6.JUL 2018 11:32:59

50 d
-60 d -60 d
-70 d -70 di
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 | PoweraAbs | ALimit | Rangelow | RangeUp | RBW 1 | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz -37.49 dém -24.49 d8 30.000 MHz 1.000 GHz 1.000 MHz 941.,10195 MHz -36.25 dem -23.25 d8
1.000 GHz 1.845 GHz 1.000 MHz -38.43 dm -25.43 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.36845 GHz -37.84 dm -24,84 d8
1.915 GHz 3.000 GHz 1.000 MHz -36.87 dBém -23.87 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.52463 GHz -36.46 dBm -23.46 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.97925 GHz -32,03 dBm -19.03 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.63130 GHz -32,44 dm -19.44 d8
7.000 GHz 13.600 GHz 1.000 MHz 13.43100 GHz -33.56 dem -20.56 d8 7.000 GHz 13.600 GHz 1.000 MHz 11.37431 GHz ~34.63 dem -21.63 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.77151 GHz -31.84 dBm -18.84 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.42739 GHz -31.98 dBm -18.98 dB
L i J L i J [ ..

Date: 6.JUL 2018 13.40.40

Highest Channel

Highest Channel

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB Mode Auto Sweep

20 dbifl qheck pARS 20 dbifl qheck pARS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS

10 10

0d 0 d

-10d

[ SPURIOUS_LINE_ABS_ _LINE_ABS_

20

Date: 6.JUL2018 11:34:19

-50 50
-60 d 60 d
70d 70d
Start 30,0 MHz 48006 pts Stop 19.1 GHz Start 30,0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelovw | RangeUp | RBW 1 Power Abs | ALimit | Rangelovw | RangeUp | RBW 1 | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 938.67816 MHz -36,66 dem -23.66 d8 30.000 MHz 1.000 GHz 1.000 MHz 878.42829 MHz -37.76 dem -24.76 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.44699 GHz -37.72 dem -24,72.d8 1.000 GHz 1.845 GHz 1.000 MHz 1.11845 GHz -37,93 dem -24.93 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.01094 GHz -36.87 dBém -23.87 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.96874 GHz -36.85 dBém -23.85 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.72678 GHz 2,89 dBm -19.89 d8 3.000 GHz 7.000 GHz 1.000 MHz 5.96088 GHz -32,21 dem -19.21 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.16531 GHz -35.04 dem -22.04 d8 7.000 GHz 13.600 GHz 1.000 MHz 12.64472 GHz -35.44 dem -22.44 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.09898 GHz -31.62 dBm -18.62 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.46274 GHz -32.42 dm -19.42 d8
i i
L )| J - L )| J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG870301A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.00 dam
SGL Count 10/10

Offset 14.00 dB

Mode

Auto Sweep

Spectrum

SGL Count 10/10

Ref Level 24.50 dam

Offset 14.50 d8

Mode Auto Sweep

_LINE_ABS_

(@1 1ax (@1 Max
20 dbifpl Jhark 20 gbifil qheck pARS
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PASS
10 10
od od
CINE 285 _LINE_ABS_
e -30
50 di
50
60 d
-60 di
70 d
70 d b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc: | PoweraAbs | ALimit | 1.000 GHz 1.000 MHz 578.01849 MHz -36.85 dBm -23.85 dB
30.000 MHz 820,000 MHz 1.000 MHz 810.80260 MHz -28.20 dém -15.20 d@ 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -28.64 dBm -15.64 de
855,000 MHz 1.000 GHz 1.000 MHz 996.19565 MHz -37.93 dém -24,93 de 1.915 GHz 3.000 GHz 1.000 MHz 1.99562 GHz -37.08 dém -24,08 dB.
1.000 GHz 3.000 GHz 1.000 MHz 2,65817 GHz -37.72 dém -24.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.58380 GHz -32.52 dBm -19.52 de
3.000 GHz 7.000 GHz 1.000 MHz 6.86027 GHz -33.52 dém -20.52 dé. 7.000 GHz 13.600 GHz | 1.000 MHz 13.34050 GHz -34.54 dem -21.54 dB.
7.000 GHz 9.000 GHz 1.000 MHz 7.84402 GHz -34.76 dém -21.76 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.14991 GHz -31.17 dém -18.17 dB
L ¢ J T oa L ¢ J
Date: 6.JUL 2018 17.47:47 Date: 6.JUL 2018 14:03:45
Spectrum o Spectrum &2
Ref Level 24.00 d8m  Offset 14.00 dB Mode Auto Sweep Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 1ax CRED
20 dbifpl Jhark 20 gbifil qheck PARS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_| INE_ABS PAES
10 10
0 od
-10 di

LINE_AE

35,

Date: 6.JUL 2018 17.49:17

Date: 6.JUL 2018 14.05.:16

50 d
60 di
60 d
-70d
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc | Power Abs ALimit | 30.000 MHz 1.000 GHz 1.000 MHz £50.93703 MHz -37.00 dBm -24.00 dB
30.000 MHz 820,000 MHz 1.000 MHz 595.94953 MHz ~38.00 dém -25.00 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.06355 GHz -38.12 dém -25.12.de
855.000 MHz 1.000 GHz 1.000 MHz £80.90580 MHz -37.64 dem -24.64 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.25924 GHz -37.11 dém 24,11 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.56930 GHz -37.12 dém -24.12 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.84077 GHz 31,99 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.25334 GHz -32.78 dem -19.78 d8 7.000 GHz 13.600 GHz | 1.000 MHz 12.76304 GHz -35.02 dem
7,000 GHz 9.000 GHz 1.000 MHz 8.03425 GHz -35.24 dm -22.24 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.38457 GHz -31.48 dem
i i
L L J L L J

Highest Channel

Highest Channel

Spectrum

Ref Level 24.00 dam
SGL Count 10/10

Offset 14.00 dB

Mode

Auto Sweep

(@1 Max
20 dbiPiJhack
Line _$PURIOUS_} INE_ABS, PABS
10d
0

LINE_ABS_

Spectrum

SGL Count 10/10

Ref Level 24.50 dam

Offset 14.50 d8

Mode Auto Sweep

20 dbHPiL qheck
Line _$PURIOUS_| INE_ABS,

10

od

LINE_A

BS_

30 d -30
mw l ‘I -50
50 d
60 di
60 d
70 d
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc; Power Abs ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 553.78061 MHz -37.57 dBm -24.57 dB
30.000 MHz 820,000 MHz 1,000 MHz 248.91804 MHz ~38,37 dém -25.37 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.40012 GHz -38.02 dém -25.02 de
855.000 MHz 1.000 GHz 1.000 MHz 910.67391 MHz -37.33 dém -24,33 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91534 GHz -27.63 dém -14.63 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96688 GHz -37.02 dém -24.02 d8 3.000 GHz 7.000 GH2 1.000 MHz 6.77128 GHz 32,39 dBm -19.39 dB
3.000 GHz 7.000 GH2 1.000 MHz 6.93676 GH2 -33.04 dem -20.04 de 7.000 GHz 13.600 GHz | 1.000 MHz 12,67583 GHz -34.99 dem -21.99 de
7,000 GHz 9.000 GHz 1.000 MHz 7.71304 GHz -35.77 dém -22.77 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.44585 GHz -31.89 dem -18.89 dB
L )i J L] )4 J ) e
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e* FCC RF Test Report

SPORTON LAB.

Report No. : FG870301A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum # &2
Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep
Count 10/10
@1 Max
20 dbiL qheck
Line _§PURIOUS_} INE_ABS pabs
10
od
-10d
[ SPURIOUS_LINE_ABS_
-20 |
0d
0 d
70d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 296.85907 MHz -36.10 dém -23.10 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.70447 GHz -28.42 dm -15.42 d8
1.760 GH2 3.000 GHz 1.000 MHz 2.28283 GHz -36.01 deém -23.01 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.80227 GHz -31.24 dém -18.24 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.03662 GHz -33.97 dem -20.97 d8
13.600 GHz 18.000 GHz 1.000 MHz 15.84871 GHz -30.51 dem -17.51 d8
w
L J1 J Qi we

Date: 6.JUL 2018 17:52:52

Middle Channel

Spectrum %

Ref Level 24.50 dBm  Offset 14.50 d@ Mode Sweep
Count 10/10

20 dbiait heck g
Line _$PURIOUS_}INE_ABS, PARS
10
0
5_LINE_ABS
-30
50 d
-60
704
Start 30.0 MHz 48006 pts SEE 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
30,000 MHz 1.000 GHz 1.000 MHz 941.10195 MHz -36.51 dBm -23.51d8
1.000 GHz 1.705 GHz 1.000 MHz 1.55015 GHz -38.50 dBm -25.50 d8
1,760 GHz 3,000 GHz 1.000 MHz 1.77542 GHz -30.51 dBm -17.51 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.71872 GHz -32.03 dBm -19.03 d8
7.000 GHz 13.600 GHz 1.000 MHz 13.33060 GHz -33.62 dBm -20.62 d8
13.600 GHz 18.000 GHz 1.000 MHz 15.80943 GHz -30.75 dBm -17.75 dB
L JL J QD wa
Date: 6.JUL 2018 175643
Spectrum #
Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10
@1 Max
20 gL qheck [
Line _§PURIOUS_JINE_ABS pabs
10
od
-10 d
| SPURIOUS_LINE_ABS_
-20
-30 d
50 d "
.60 d
70d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PowerAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 620.19240 MHz -37.07 dém -24.07 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.20875 GHz -37.85 dem -24.85 da.
1.760 GHz 3.000 GHz 1.000 MHz 1.76349 GHz -29.09 dem -16.09 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.94276 GHz -31.87 dém -18.87 d8
7.000 GHz 13.600 GHz 1.000 MHz 12,70789 GHz -34.89 dem -21.89 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.40024 GHz -30.73 dBm -17.73 d8
W
L | J -
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saronis. FCC RF Test Report

Report No. : FG870301A

Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSI;\A(?Iigs 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0018 0.0022
40 Normal Voltage 0.0004 0.0002
30 Normal Voltage 0.0005 0.0001
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0010 0.0011
0 Normal Voltage 0.0032 0.0032
110 Normal Voltage 0.0019 0.0007 PASS
-20 Normal Voltage 0.0026 0.0017
-30 Normal Voltage 0.0030 0.0001
20 Maximum Voltage 0.0022 0.0005
20 Normal Voltage 0.0000 0.0004
20 Battery End Point 0.0030 0.0005
Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel Gs(gﬂslf/go (Egcssl\élt?:sos 8) NI:)itrzitz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0015 0.0004
40 Normal Voltage 0.0002 0.0002
30 Normal Voltage 0.0008 0.0012
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0002 0.0007
0 Normal Voltage 0.0012 0.0009
10 Normal Voltage 0.0006 0.0003 PASS
-20 Normal Voltage 0.0001 0.0005
-30 Normal Voltage 0.0002 0.0009
20 Maximum Voltage 0.0001 0.0003
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0012 0.0004
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG870301A

Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0038
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0017
-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0024
Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0009
40 Normal Voltage 0.0012
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0013
-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0010
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel \(Algcli/lDCMf\zgaKnb(i)ls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0008
40 Normal Voltage 0.0010
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0000
10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0033
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Conducted Test

Radiated Spurious Emission

GSM850 (GSM)

TX
Channel Fr(e&l:_'ezn)c y ( (IjEBRrE ) (Ic‘iiénn:[) I(_)l\r/r?lt[ ReS;;'iAng Pi.v(vse.:r T>(|§:Sb|e Argginnna POI?;:/Z\?)ﬂon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -70.21 -13 -57.21 -71.92 -74.58 2.88 9.40 H
2509.2 -65.88 -13 -52.88 -71.94 -71.83 2.50 10.60 H
_ 3345.6 -67.43 -13 -54.43 -75.43 -73.25 4.63 12.60 H
Middle 1672.8 -69.06 -13 -56.06 -70.90 -73.43 2.88 9.40 \
2509.2 -59.16 -13 -46.16 -65.11 -65.11 2.50 10.60 \%
3345.6 -67.91 -13 -54.91 -75.94 -73.73 4.63 12.60 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
TX
Channel [Freguency ERP || Limit | [l | poaiing | power | loss | ATienna fPoarizatior
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -69.04 -13 -56.04 -70.75 -73.41 2.88 9.40 H
2509.2 -64.96 -13 -51.96 -71.02 -70.91 2.50 10.60 H
) 3345.6 -68.57 -13 -55.57 -76.57 -74.39 4.63 12.60 H
Middle 1672.8 -69.61 -13 -56.61 -71.45 -73.98 2.88 9.40 \%
2509.2 -61.69 -13 -48.69 -67.64 -67.64 2.50 10.60 Vv
3345.6 -68.91 -13 -55.91 -76.94 -74.73 4.63 12.60 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

TX
Channel Fr(e&l:_'ezn)c y (5:;:?) (Ic‘iiénn:[) I(_)l\r/nelt[ Resa’;llz'io\ng Pi.v(v;ér TXIc?sasble Argginnna POI?;:/Z\?)ﬂon
(dB) (dBm) (dBm) (dB) (dBi)
3760.00 -52.94 -13 -39.94 -66.56 -60.54 5.00 12.60 H
5640.00 -54.51 -13 -41.51 -71.11 -60.31 7.30 13.10 H
. 7520.00 -58.88 -13 -45.88 -78.86 -62.45 7.73 11.30 H
Middle 3760.00 -49.78 -13 -36.78 -64.11 -57.38 5.00 12.60 \Y
5640.00 -54.40 -13 -41.40 -70.93 -60.20 7.30 13.10 \%
7520.00 -59.32 -13 -46.32 -78.96 -62.89 7.73 11.30 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
TX
Channel Fr(elt\qﬂl:_'ezn)c y (5:;:?) (Iaiénn:[) S\r/r?lt[ Reszf;?ng P?)-v(v;e-)r Txlg:sasble Argginnna Pol?lr_:/z\z/a)tion
(dB) (dBm) (dBm) (dB) (dBi)
3760.00 -52.76 -13 -39.76 -66.38 -60.36 5.00 12.60 H
5640.00 -55.29 -13 -42.29 -71.89 -61.09 7.30 13.10 H
) 7520.00 -58.97 -13 -45.97 -78.95 -62.54 7.73 11.30 H
Middle 3760.00 -51.76 -13 -38.76 -66.09 -59.36 5.00 12.60 \Y
5640.00 -52.94 -13 -39.94 -69.47 -58.74 7.30 13.10 Vv
7520.00 -59.30 -13 -46.30 -78.94 -62.87 7.73 11.30 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps) for Adapter

TX
Channel Fr(e&l:_'ezn)c y ( (I:iEBRrE ) (Ic‘iiénr:) I(_)l\r/nelt[ Resz:\Z'iAng Pi.vc\lse.:r Txlgssble Argg?nna POI?;:/Z\?)ﬂon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -73.53 -13 -60.53 -75.24 -77.90 2.88 9.40 H
2509.2 -71.00 -13 -58.00 -77.06 -76.95 2.50 10.60 H
. 3345.6 -69.42 -13 -56.42 -77.42 -75.24 4.63 12.60 H
Middle 1672.8 -70.52 -13 -57.52 -72.36 -74.89 2.88 9.40 Vv
2509.2 -70.84 -13 -57.84 -76.79 -76.79 2.50 10.60 Vv
3345.6 -69.42 -13 -56.42 -77.45 -75.24 4.63 12.60 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II((RMC 12.2Kbps)
TX
Channel Fr(elf]/ll:_'ezn)cy (5:;5) (Iaiénr:) S\r/r?lt[ Res(’;?ng P?)-v(\?ér Txlé:sasble Argg?nna POI?:_:/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
3760.00 -60.47 -13 -47.47 -74.09 -68.07 5.00 12.60 H
5640.00 -62.06 -13 -49.06 -78.66 -67.86 7.30 13.10 H
) 7520.00 -58.75 -13 -45.75 -78.73 -62.32 7.73 11.30 H
Middle 3760.00 -58.73 -13 -45.73 -73.06 -66.33 5.00 12.60 \Y
5640.00 -61.82 -13 -48.82 -78.35 -67.62 7.30 13.10 Vv
7520.00 -59.35 -13 -46.35 -78.99 -62.92 7.73 11.30 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
X
Channel [Freguency ERP || Limit | ol | poading | power | loss | ATienna fPoarizatior
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -63.00 -13 -50.00 -76.70 -70.97 4.63 12.60 H
5197.8 -60.14 -13 -47.14 -78.07 -66.59 6.25 12.70 H
) 6930.4 -59.70 -13 -46.70 -79.32 -64.47 8.23 13.00 H
Middle 3465.2 -65.13 -13 -52.13 -76.54 -73.10 4.63 12.60 Vv
5197.8 -65.43 -13 -52.43 -79.04 -71.88 6.25 12.70 Vv
6930.4 -60.29 -13 -47.29 -79.41 -65.06 8.23 13.00 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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